COUNTY OF PRINCE WILLIAM DEPARTMENT OF

1 County Complex Court, Prince William, Virginia 22192-9201 PUBLIC WORKS
(703) 792-6930 Metro 631-1703 FAX: (703) 792-7054 Division of
Building Development
Robert' W. Wilson PRODUCT APPROVAL 96-04
Director Jlllj[ 3.2003
Division 09: Finishes Section 09770: Special Wall Surfaces
Product: Mexican Rain Cape Manufacturer: Safari Thatch, Incl
(Woven Palm Thatch) 2036 N. Dixie Highway
Immersed in Series ITI Fort Lauderdale, FL 33305
FR Coating
Report: SGS U. S. Testing Company Inc.
Test Report 169868-1 (attached)
CONDITIONS

. Based on the SGS U. S. Testing report this product complies with the requirement of
the BOCA National Building Code/1996, Section 807.0 Interior Hangings and
Decorations. However, material is not noncombustible, and it is a flameresistant
material. Therefore, in accordance with 807.1.2 Flameresistant the product shall not
exceed 10 percent of the total wall and ceiling area.

2. A Building Permit Application must be submitted delineating the percentage of the
interior hanging/decoration to the total wall or ceiling area. Once the permit is
approved and issued, a building inspection is required.

C .

e MM
Eric M. Mays, P.E,CB.0.
Building Official

Cc:  Product Approval Folder

Building Plan Review Branch
Construction Inspections Branch

An Equal Opportunity Employer
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@. SES 845 U.S, Testing Company Inz.

5565 Telegraph Road = Los Angeles, CA 80040 » Tel; 323-838-1600 » Fax; 323.722-8251
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CLIENT: SAFARI THATCH AND BAMBOO
2236 N, Dixie Hwy
Fort Lauderdale, FL 33305
Doug Wilson

= LR . _._nTI
I Test Report No: 169868-1 Dato: August 12, 2002 |
SANMPLE ID: The Client submitted and identifiad the following test material as Mexican Rain

Cape [wovean palm thatch) Internior, immersed In Serlas Il Saturant Mfg. by Pro-
Fira Industries, LLC.

DATE OF RECEIPT: Entered into SGS USTC sample tracking system on Jure 13, 2002 as STN
34380,

TESTING PERIOD: July 29, 2002,

AUTHORIZATION:  Teastng authorized by Doug Wilsen.

TEST REQUESTED: Perform standard flame spread and smoke density developed classification tasts on
ine sample supplied by the Client'in accordance with ASTM Designation EB4-C1,

"Standard Methog of Test for Surface Burning Characlenstics of Bullding Matzrials”
The foregeing lest procedure {s comparablea {0 UL 723, ANSINFPA No 255, and

UBC No. B-1.
TEST RESULTS: Flame Spread Smoke Density
o 105

For deteiled results gee page 3,
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Tested by Signed for and on behalf of
B SGS U.S, Testlng Company Inc.
4 "Hrian Origga Greg Banasky
i} Tost Tachnician Superviscr Fire Technoiogy
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@sss SG3S U.5. Testng Company Inc. Report No.: 168868-1

Date: August 12, 2002

CLIENT: SAFARI THATCH AND BAMBCO Page: 2of 4
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PREPARATION AND CONDITIONING: The ssmple material was submitted in six pleces, 24" wide by
48" long, confarming te teat chamber dimensicns. The sampls was supported during testing by 2°
hexagonal mesh poultry netting running the length of the test chamber and % “round metal rods placed

at two foot Intervals across the width of the 1est chamber

Prior to testing, the specimen was ploced in the conditicning room (maintained at 73.4 = 5° F snd &

relative humidity of 50 =5%) and allowed o reach moisture eguilibrivm,

SUMMARY OF ASTM EB4 RESULTS: Beceuss of the possible varistions in reproducibllity, the results

are ad/usiad to tha naarest figure divigible by B,

SAMPLE FLAME SMOKE
IDENTIFICATION SPREAD DPENSI|TY
Mexlcan Rain Cape. 0 105

iwoven palm thatch)

Interior, ImMmmerssd in

Sarieg Il Seturant

Mfg. by Pro-Fira Industries, LLC,

In order to obtain the Fiame Spread Classificatlon, the ehove rosults should be compared ta the
fallowing table:

FPA CLASS UBC CLASS FLAME SPREAD
A [ D through 25
B l 28 through 75
C 1} 76 through 200

BUILDING CODES CITED:
1. Natlenal Fire Protection Association, ANSI/INFPA Na, 101, "Lite Safety Coge”, 1984 Edition.

2. Unitarm Building Code, 18P4 Editlon; Chaptsr 8, Intarior Finiskes, Sections 801-207,
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@ EGE EGS U.5. Testing Company Inc. Report No.: 163B68-1

Date; August 12, 2002
CLIENT: SAFARI THATCH AND BAMEBOO Page: 3 of 4

E B4 TEST DATA SHEET:

CLIENT: Safari Thatch And Bamboo DATE: 7/23/Q2

SAMPLE: Mexican Bain Cege |woven aalm thateh) Interior, immarsed in Serles Il Saturant Mig. oy Pro-
Eire Industries; LLC

THICKNESS: 3/&" pominal
FLAME SPREAD:

IGNITION: 2 minutas, 22 seconds

FLAME FRONT: O feer maximum

TIME TO MAXIMUN SPREAD: N/A

TEST DURATION: 1Q minutes
CALCULATION: N/A

PG PRS0 F TS L, T D LT - 55 [ D B wiE St e Gl v 1 5 730 Pn L v 5 S S s R v B e A0 T -8 SR T

N/A = Not epplicable.

SUMMARY: FLAME SPREAD: SMOKE DENSITY: 105

OBSERVATIONS: Sample surface Ignitlon occurred at 2 minutes, 22 seconds. A flame front advance
Was not observed.
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Data: August 12, 2002
CLIENT: SAFARI THATCH AND BAMBOO Page: 4 of 4
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SMOKE DEVELOPED

MEXICAN RIAN CAPE (WOVEN PALM THATCH), INTERIOR
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% LIGHT
ABSORBTION

TIME (MINUTES)

| ——SAMPLE ------ RED OAK |
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